

73995

Labs & Testing Deptt.

TEST CERTIFICATE

Date: 20/08/2022

Name of Party :

Sample Receipt Date: 20/08/2022

Date of Testing: 20/08/2022

Work Order No. :

Ref. Document : -----

Lab Section: Mechanical

Sample/Test Detail: D-RING PAIR 1/2"

Tests	No of Samples	
	1	*****
Ultimate Tensile Strength	--	
Yield Strength	--	
%Elongation	--	
%Reduction in Area	--	
Breaking Load	--	
Load Test (lb)	12200.0	
Code	1	



Remarks : NO CRACK/FRACTURE OBSERVED AFTER APPLYING THE ABOVE GIVEN LOAD.

Navneet Singh
ANALYSED BY
20/08/2022

[Signature]
AUTHORISED SIGNATORY
20/08/2022

LTF05

*Submitted samples have been tested as per Reference Document(s).
 *The test results are issued & valid for the submitted samples only.
 *The report shall not be reproduced or presented except in full either in the court of law without the written permission of this office or otherwise.
 *Submitted samples (after testing) are retained for maximum of 90 days from the date of issue of test results.
 *All disputes are subject to Ludhiana jurisdiction only.

74009

Labs & Testing Deptt.

TEST CERTIFICATE

Date: 22/08/2022

Name of Party :

Sample Receipt Date : 20/08/2022

Date of Testing : 22/08/2022

Work Order No. :

Ref. Document : -----

Lab Section : Mechanical

Sample/Test Detail : D-RING PAIR 1/2"

Tests	No of Samples	
	1	*****
Ultimate Tensile Strength	--	
Yield Strength	--	
%Elongation	--	
%Reduction in Area	--	
Breaking Load (N)	30800.0	
Code	3	



Remarks : REF:-NIL

Analysed By: Navneet Singh
22/08/2022

Authorized Signatory: [Signature]
22/08/2022

LTF05

- *Submitted samples have been tested as per Reference Document(s).
- *The test results are issued & valid for the submitted samples only.
- *The report shall not be reproduced or presented except in full either in the court of law without the written permission of this office or otherwise.
- *Submitted samples (after testing) are retained for maximum of 90 days from the date of issue of test results.
- *All disputes are subject to Ludhiana jurisdiction only.

74010

Labs & Testing Deptt.

TEST CERTIFICATE

Date : 22/08/2022

Name of Party :

Sample Receipt Date : 22/08/2022

Date of Testing : 22/08/2022

Work Order No. :

Ref. Document : -----

Lab Section : Mechanical

Sample/Test Detail : D-RING PAIR 1/2"

Tests	No of Samples
	1 *****
Ultimate Tensile Strength	--
Yield Strength	--
%Elongation	--
%Reduction in Area	--
Breaking Load (lb)	31250.0



Remarks : WITNESSED BY MR.

Navneet Singh
 ANALYSED BY
 22/08/2022

Amy
 AUTHORIZED SIGNATORY
 22/08/2022

LTF05

- *Submitted samples have been tested as per Reference Document(s).
- *The test results are issued & valid for the submitted samples only.
- *The report shall not be reproduced or presented except in full either in the court of law without the written permission of this office or otherwise.
- *Submitted samples (after testing) are retained for maximum of 90 days from the date of issue of test results.
- *All disputes are subject to Ludhiana jurisdiction only.